

6 Could patient have medication overuse headache?

Consider this diagnosis if symptoms developed or worsened while patient was taking (tick as applicable):

Triptans, opioids, ergots or combination analgesic drugs (e.g. co-codamol) on 10 days a month or more since at least 3 months

Paracetamol, aspirin or an NSAID (in any combination) on 15 days a month or more since at least 3 months

Control pain with PO paracetamol AND aspirin 900mg or another NSAID (if not contraindicated). DO NOT give any of the overused drugs.

⑦ Could patient have a primary headaches syndrome?

Consider the clinical features below and tick a diagnosis (if applicable)

NB: Primary headaches may be felt in head, face or neck. A certain minimum number of characteristic episodes, e.g. >9 for tension-type headache or >4 for migraine without aura, is required to confirm the diagnosis.

Medication overuse headache may make it difficult to diagnose any underlying primary headache.

Location of pain	Bilateral	Unilateral or bilateral Unilateral Unilateral (around or above the eye and along the side of the head / face)
Quality	Non-pulsating (pressing / tightening)	PulsatingVariable(throbbing or banging in young people aged 12-17 years)(can be sharp, boring, burning, throbbing or tightening)
Intensity	Mild or moderate	Moderate or severe Severe or very severe
Duration	30 minutes – continuous	Adults: 4–72 hours Aged 12-17: 1–72 hours 15 – 180 minutes
Effect on activities	Not aggravated by routine activities of daily living	Aggravated by, or causes avoidance of, routine activities of daily living Restlessness or agitation
Additional symptoms	None	 Unusual sensitivity to light and / or sound or nausea and / or vomiting Aura symptoms can occur with or without headache and: are fully reversible develop over at least 5min last 5 - 60min Typical aura symptoms include visual symptoms such as flickering lights, spots or lines and / or partial loss of vision sensory symptoms such as numbness and / or pins and needles speech disturbance Atypical aura symptoms include motor weakness double vision visual symptoms affecting only one eye poor balance decreased level of consciousness
Frequency	<15 days per month per month for >3 months	≥15 days per month<15 days per monthpredominantly between 2 days before and 3 days after the start of period in at least 2 out of 3 consecutive cyclesduring a bout, 1 every other day up to 8 per dayduring a bout, 1 every other day up to 8 per day***********************************
Diagnosis (tick as applicable)		Chronic migraine (+/- aura) Episodic Menstrual cluster headache Chronic cluster headache
Control of acute symptoms	Paracetamol AND aspirin 900mg or another NSAID PC (if not contraindicated). DO NOT give opioids.	Prochlorperazine 12.5mg IM or metoclopramide 10mg IV / IM (even if patient not feeling nauseous) AND paracetamol AND aspirin 900mg or another NSAID (if not contraindicated) AND sumatriptan 100mg PO (NB: if aged <18: zolmitriptan 5mg intranasally instead).Same as for other migraine types, but GP may consider frovatriptan or zolmitriptan (both 2.5mg PO) if other triptans not effectiveOxygen 12-15L/min via non-rebreathing mask with reservoir bag AND zolmitriptan 5mg intranasally.DO NOT give opioids.Do NOT give opioids.Oxygen 12-15L/min via non-rebreathing mask with reservoir bag AND zolmitriptan 5mg intranasally.Bo NOT give opioids.Do NOT give opioids, paracetamol,

Now return to front page